Mechanical Transplanter

Parts List and Operating Manual

For Models 22, 22C, 33, 122, 222, 500, 525, 550, 800's, 1000,
CT-5, SU-3 plus the Float Wheel Direct Drive System.

10--Inside Chain Guard
11--32 Steel Chain - 63

12--Direct Tire & Rim (N S).........
13--D. D. Wheel Stud Bolt (N S)

T P T T P TT CTI L L II]

Links ......

14--Outside Chain Guard ......... L

15--Chain Guard Clip P
16--3/8" U-Bolt W/Nuts

18--Unit Chain Tightener Bracket ...

I s

........................................

18--Chain Tightener Pipe Bearing - Shon

22--Unit Chain Tightener Arm ................
= 22AL-Left Axle for 22 planter .................
22AR-Right axle for 22 planter ..............

23-Washar to Hold Spring ..........ccooocoevrovesreons.
24--Chain Tightener Pipa Bearing - Long ..........

26--Pipe Spacer ..........

........................................

Planter Unit Parts
31--Main Frama of Rear Hall ...........
32--Wheel Chain Tightener Spring ...
325--Steel Drive Chain (21 Links) .......
32F--Steel Drive Chain (par ft.) .....c......
33--Wheel Chain Tightener Arm ..........
38-Wheel Hub w/Sprocket ...........ccccrerne
39--Main Frame of Front Hall ...................
40-Left Clamp Less U Balt...................
41--32 Steel Chain - 34 Links ...............

42-Right Clamp Less UBolt ...
43--Bushing for CIaMP ....cuiiiimiiniansiiiosisisis

A4-Chain LIt PIAE ........ovoivviiciinriscirienss i
45-Leftd X 7DD Clamp ......coooeiiioammainiision
46--Right 4 X 7 DD CIaMp co..vvevvcninncrrereesionns

47-Plate for 4 x 7 DD Clamp ............
50-1/4 x 1/2" Hex Head Cap Screw .....
51--1/4 x 5/8" Hex Head Cap Screw .....
515--Steel Drive Chain (per ft.) .............
52-1/4 x 3/4" Hex Head Cap Screw.....
54--1/4 x 1-1/4" Hex Head Cap Screw .
56-1/4 x 1-1/4" HHCS (Grade §) .........
58--1/4 x 1-1/2" Hex Head Cap Screw ....
60-1/4 x 2-1/4* Hex Head Cap Screw ..............,
62--5/16 x 1/2" Hex Head Cap Screw..........ccc....
84--5/16 x 34" Hex Head Cap Screw ...
66--5/16 x 1" Hex Head Cap Screw ........c.ccvinn
68--5/16 x 1-1/2" Hex Head Cap Screw ...
70-5/16 x 3-172" Hex Head Cap Sctew ...
72--5/16 x 3-3/4" Hex Head Cap Screw ............,
74-5/16 x 4" Hex Head Cap Screw ...................

.......



76--5/16 x 5-1/2" Hex Head Cap Screw..............
79--3/8 x 1/2" Hex Head Cap Screw ...
B0--3/8 x 3/4" Hex Head Cap SCrew ...
B2--3/8 x 1" HHCS (Grade 2) ..............
B4--3/B x 1" HHCS (Grade 5} ......coovemrevrerarreans
86--3/8 x 1-1/4" Hex Head Cap Screw ..,
B88--2/8 x 1-1/2° Hex Head Cap Screw...
S0--3/8 x 1-3/4" Hex Head Cap SCrew ...
92--3/8 X 2" HHCS (Grade 5) .......cciveesssssssnssrisens
94--3/8 x 2-1/4" Hex Head Cap Screw ...............
96--3/8 x 3" Hex Head Cap Scr@w ........ccovviivee
97--3/8 x 3-1/4° Hex Head Cap Screw ...........
98--3/8 x 3-1/2" Hex Head Cap Screw ...............
100--3/8 x 4" Hox Head Cap Screw ...
102--3/8 % 4-1/2" Hex Head Cap Screw............
104--3/8 x 5-1/2° Hex Hoad Cap Screw ...
106--3/8 x 6-1/2" Hex Head Cap Screw.............
110--7/16 x 1-1/4" HHCS (Grade 5) .........coviivenee
112-7/16 % 1-1/2" Hex Head Cap Screw............
116--1/2 x 1" Hex Head Cap Screw ............ccccu...
118--1/2 x 1-1/4" Hex Head Cap Screw ..............
120--1/2 x 1-1/2* Hox Head Cap Screw
122--1/2 x 2" Hex Head Cap Screw .......
124--1/2 % 3" Hex Head Cap Screw ...
126--1/2 x 3-1/2" Hex Head Cap Screw..............
12B--1/2 x 5" Hex Head Cap Screw ............cc...
130--1/2 x 5-1/2" Hex Head Cap Screw ..............
132--1/2 x 6" Hex Head Cap Screw ...
134--1/2 % 8-1/2" Hex Head Cap Screw
135--1/2 X 9* Hex Head Cap Screw ...
140--5/8 % 1-1/4" Hex Head Cap Screw
142--5/8 x 3-1/2* Hex Head Cap Screw....,
144--5/8 x 4-1/2* Hox Head Cap Sorew ...
146--5/8 x 5-1/2" Hex Head Cap Screw....
148--5/8 x 7-1/2" Hox Head Cap Screw ....
150:-5/8 x 8-1/2" Hex Head Cap Screw
162--5/8 x 9-1/2" Hex Head Cap ScreWw ...
154--6/8 x 10-1/2" Hex Head Cap Screw ............
158--3/4 x 1-3/4" Hox Head Cap Scrow ..o
160--3/4 x 2* Hex Head Cap Screw ..........
162--3/4 x 3-1/2" Hex Head Cap Screw
164--3/4 x 4" Hex Head Cap Screw ..........
166--3/4 x 4-1/2° Hex Head Cap Screw ...
1688--3/4 x 6 Hex Hoad Cap Screw .......ccopvrvienne
172-7/8 x 1-1/4" Hex Head Cap Screw..............
170-9 x 3/4" Hex Head Cap Screw (Grade 5) ...
174-7/8 x 3-1/4" Hex Head Cap Screw ............
176-7/8 x 4-1/2° Hex Head Cap Screw .............,
178--7/8 x 6-1/2" Hex Head Cap Screw..............
180--7/8 x 9" Hex Head Cap Screw ..........
184--1 x B-1/2" Hox Head Cap Screw ...
190-1/4 x 1/2" Carrlage Boll .................
192--1/4 x 1" Carriage Bolt ...
194--8/16 x 2* Carriage Bolt ...
196--3/8 x 3/4" Carriage Bolt ...
188--3/8 x 1" Carriage Bolt (8) .......
200--3/8 x 1-1/4" Carriage Bolt..........cvvimmionnns
202--3/8'x 1-1/2* Carrlage Boll............cccvnvroicrre
204--3/8 x 2-3/4" Carriage Balt...
206--3/8 x 1-1/2* Plow Bolt.............
210--7/16 x 3-1/3" Carriage Boll.
212--7116 x 4" Carmiage Bolt ...
214--7/16 x 5" Carriage Bolt........ccinessmienniin:
216--7/16 x 1-1/2° Plow Bolt ...
219--1/2 x 1" Carriaga Boll .........
220--1/2 x 1-1/2° Carriage Bolt...
222--1/2 x 2° Carriaga Boll ..........ocmimmeimieianin
224--1/2 x 2.1/2° Carriage Bolt.........ciiiin:
226--1/2 x 3" Carrlaga Boll..........

228--1/2 x 4* Carriage Bolt ...
230--1/4" Finished Hex Nut ........
232--1/4" Centerlock Hox Nut ...
234--1/4° Flange Nut ..............c...
236--5/16" Finished Hex Nut ..
238--5/16" Nylock Hex Nut ...,
240-5/168" WINQ NUL c1.cviiviinnniviviivesss ienasssissenasions

242--5/16" Flange Hex NUL...........ccorerrenrssnnens
244--3/8" Hex Jam Nut.........
246--3/8" Finished Hex Nut .
248--3/8" Nylock Nut ..
250--B WIRgNUL ..o rmiirmmmiomerrerssssian
252--3/8" Heavy Hex Jam Nut .
256--7/16" Finished Hex Nut .......
258--7/16" Nylock Hex Nub.......minnninn
260--1/2° Finished Hex Nut ...
262-1/2° Hex Jam NUl..iaiimmmeaimai
264--1/2" Nylock Hax NUb........comremmemmrmsines
266—-5/8" Finlshed Hex NU e
270--3/47 Hex Jam Nut....,
272--3/4" Finlshed Hex NUb ... i
274-:3/47 Nylock HOX NUL......ocoviimirererarerssissnines
278--7/8" Finlshod Hex Nut ...
280--7/8" Nylock Hex NUL.....ccoeerirrirsinariininees
284--1" Finish Hex MU ......ciimiinamii.
L A S T T
290--1/4" LLS.S. Flat Washer ........ccccvmierivaianians
291--1/4 x 1" Fender Washer ......

292-6/16" U 5.5, Flat Washer ...

293--3/8" U.S.S. Flat Washer ......

294--1/2° Machinery Bushing ......
295--1/2° U.S.S. Flat Washer .......cccovevvveecnnrrnnnns
296--1/2" Set Collar .. SRk e s
297--5/8" U.S.S. Flat Washer ......
208--5/8" Machinery Bushing ......
299-25/B" SBUCONAR ., 1ccurmsrensssasseasssrsssrorersassrospnses
300--3/4" Machinery Elushlng (18 ga.}

301--/4* Set Collar .. - e
302-7/8" U.S.S. Flat Washer i
303--7/8" Set Collar ........coonnens
304--1" Machinety Bushing ...
306--1" Set Collar ..
306-1-1/4"* U.S.S. Flal Washer
307--1-1/4" Set Collar ..

308--2* Rad Washaer ..
309--1-3/4 M.Lchlnery Bushmg
310--1/4 x 6/8" Machine Scrow ..
311--14 x 1" Machine Screw .........
312--1/4 x 1-1/2" Machine Screw ..
313--1/4 x 1-1/2° Cotter Pin ..
314--5/16 x 34" Square Head Set Scr'aw ..........
315--3/8 x /8 Sockel Head Set Screw .,
316--3/8 x 5/8° Square Hoad Set Scmw
317-3/8 x 3/4" Square Head Sel Sctew .............
318-1/2 x 1* Wheel Stud Bolt ...........cicveiiinnnns
318-1/2 x 1" Square Head Set Screw ..
328--3/4" Flange Block .. AL ik
320--Pipe Spacet belwmm Uprigh!s
BB0=COllAr" (i i st s R e
331-Barrel Cover (Old Steel Cover)® ...
333-Tension Spring® ...
334L--Guide for Packet (chain)® ...
3345.-Guidae tor Pocket (disc) ...
344--Packing Wheel Splacket {om Hub)' ..........
345-Water Valve Spout® ..........
346 --Water Valve Washer ”
347-3/4* Lower Sprocket Shah bel'ore 1983
348-3/4" Shaft W/4 Holes (Rear Drive) ...
3480DD--3/4* Lower Shatt for Direct Dﬂve ..........
351R--Wheel Scrapar RH™ ... i,
352L--Wheel Scraper LH® ..
355--Lower Sprocket ... .
355T—Top Sprocket !or #1000 ...........................
355DD—14 Tooth Sprocket for Direct Drive .......
356--7/8" Packing Wheel Axle (before '60) .........
362--Nylon Bushing for #348 Lower Shaft ..........
363R--Brace with Bearing RH ...
364L--Brace with Bearing LH
369A--Chain Tightener Right Hand® ...
A70L--Chain Tightener Left Hand” ..........oceinee
373-Chaln Tightener Spring
3745--Steal Attachmaent Link ..
QTE-WAF NP\ hanisannamisimnaasama

375W--Water Trip Washer ...
376-Tension Spring (8 pockel) ..o
376S~Tansion Spring (10 & 12 pocket) ......
3775 10-10 Attachment Steel Canveyor Chain
3775 12--12 Attachment Steel Conveyor Chain
377S 6--6 Attachment Steel Conveyor Chain ..
3775 8--8 Attachment Steel Gonvayor Chain ..
378--U-Bolt for Waler Fipe® ..
378-Uppar Conveyor Spmckel
380--Uppar Sprocket Shalt...
380T--Top Sprocket Shalt for #1000 aner 1992
381 6--6 Tooth Spacing Sprocket..........cccemvmaee
381--7 Tooth Spacing Sprocket......
382--8 Tooth Spacing SPrackel. ..o
383--0 Tooth Spacing Sprockel ...
384 --10 Tooth Spacing SProckat....c.wwsee
385--11 Tooth Spacing Sprockel ...
38BP~Shaft Clip PN ... -
386--Direct Drive (Drawbar) Shan ......................
387--Marker Blade ......c..ocovsneirinens
301--Strainar for Water Tanks® ...t
392--Hosa Clamp .. e
393 --Hose Nippiu
384--Water Hose 17 {par I‘t.} .....
365--Blunt PL Shoa 7~ ...
385 10"--Blunt PL. Shoe 10" ..immsmassnssans
305 6°~Shoe for #100 Unit ......cccomiiveniiiinsans
395 8"--Shoe for #100 Unit ...
395 BP--Poly B SHO ....oiiiiiimiiiiiniimnisivessiasssns
365 9°-Blunt PL ShoB 9% ....cismreisneesissniens
395 CT5--CT-5 Shoe Completa WiPoint ...........
365 CT55P--5hoe Point Only for CT-5 & CT-8 .
395R--Round PL SHNOB ...
395RP--POLY Round PL SO ..o
395RPK--Poly Kit for Round PL Shoe ...
396 10--10 Pocket Disc (with 407'S) .....coveinians
306 8--8 Pocket Disc (with 407's) ...
3060)--DIsc LesS POCKEIS ...ivvcriimarmisensiesssnenns
400 24"--24" Corrugatod Hose ... \
400 36°--36* Corrugated HOSE .......cccnvimeimnaiies
401—Neoprang SUip®, . ....ccimiiiin.
402--Copper RIng" ........... s
404--Chain Extention for R-2 Pockets” .............
407—-Roller Water THP «..ramresmmmentessonrionees
408-Dirt Shield ... -
408D D--Double Dtsc Shoe Dirt Shtald e
410--R 2 Spacer Guide ., R P
411--R-2 Spring Assembly ...........
4115-Screw for R-2 Spring .......... F E R
412--Disc Extension for R-2's” .
415-Sprocket Drive Ping ..............
415L--Longor Sprocket Pin ..
416--3/4" Qllite BEANNG ...oovovviiieriimmmninn
419--1/2" Pin for 420R & 421L nghnaners .........
420R-Chain Tightener BRH ...
421L--Chain Tightaner LH ......
422--Yoke for Marker Pipe ........
423--Spring Hook for Markers ...
424-Upper Sprocket Bearing ..........oweiviinis
425--Cap for #344 GUIJES .......c.oomimvemmieminsniins
426--Shaft for Chain Tightener ...... 3
428--Top Bracket for Uprights .......
429--Wheel Scraper Blade ...........
430--Scraper Mounting Bracket ...,
433-Wheel Scraper Complete ......
434--7/8" Ollite Wheel Bearing ......
435--Wheel Baaring (Old Units) ...
43G6B--L-Bolt for Pocket GuIdes ...
436DRL--Disc Pocket Guidas (pair) ........c.ccoien
436RL--Rep. Pocket Guides (pair) ...
438RLX—Pr. Guides lor #1000........

437--3/4" Washer .. IRCRUR
438--3/4" Machinary Bushmga ......
439--7/8* Machinery Bushings ...
440--Spring with Rollers ................
445.-Double Neoprane Gripper .
450--Pocket Main Frame ..o




451--Strawberry Extensions (3 pleces).............
452--Pocket Attaching Bolt........cciviiinnas
452D--Bolt o Attach Pocket to #396 Disc
453--1/4 x 2 Upright after 1892 ...
454--Galvanized Spring Holder ..o
460N-Floating Clamp for #22C .
‘80N 4x7-Floating Clamp for 4 x 7
“—B0R-Floating Clamp for #22 _.........
461--J-Bolt for Wheel Sprocket ....
462--11 Tooth Wheel Sprocket ....
463-Compression Sprng” ...
464--Adjustable Arm for #463° ...
465--Slotted Washer for #464°
466--Coltar Pin for #484° ..........cccvvnneninniionnins
4671L-Ralsing Laver LH" ..........ccorvvrenreseersereeres
467R-Ralsing Lever RH" ....c.oocviieniiineniciias
468--Raising Lover EXtension” ...
469--Raising Lever (single)”......
470--Hitch Pin W/THP Pin ....occivviereerinsirieirene
471-1-1/4" Tank Hose for #800..............
471R--#471 Hose Reducer on Modal BOO
475--Paat Pot Shoe for #33 .. N esbresden
476-Peat Pot Pocket for #33 A
477--Peat Pot Pocket Spring ............
478-Peat Pot Pocket EXtEnsion ...........cc.eovnnre
482--Cube Extenslon for Pockel ..o
483--Scraper Blades for #33 Pr ..o
484--Scraper Blade Holder #33 .....cooioiiieiinnne
485--Scrapor Bracket for #33 ...,
520--Chain Tightener Arms ..........
5200H119htan9r Conversion Kit..........ccoeeernne
521--Roll Pin ... b e e S S NYES
522-Clip Pin ..
§23--Clevis Pin for 52(Jarm
524--Cater Pin ......coovrevremimesessensesssssesssssssesscsosons
529--Scraper Blade (ea) (units after "83} .....
528W--WIDE Wheel Scraper Blade _...................
520WP--Wide Wheel Scraper Plastic Only .........
130--Scraper Mtg, Bracket (units after '83) .........
“~533--Wheel Scraper Complete (after '83) ...........
534--8craper Tension Spring (after '83) ..............
Water Valve Parts
600—Waler Valve Complete ..o,
601—Water Intet Nippla ..............
602—1-1/4" U-Balt (before '88)
602-89—1-1/4" U-Bolt W/Nuts (after 1988) .......
602C—Special U-Balt Clamp............
603—Water Valve Rocker & Cam .........
B03W--Washer for Water Cam Spring ...
603D-10—#603 for 10 Pocket Disc ........
603D-12—#603 for 12 Pocket Disc ..
603D-8—#603 for B Pocket Disc ..
B04—Water Adjustment Bracket {belnm *aa) .....
604-89—Water Adjustment Bracket (after '88) ...
BOS—Water TAp Rod .....c.co.cevecrimmimirensosinsionmeenn:
606—1-1/4" Valve Housing Wfl'ae (before '88) ..
B06-89—1-1/2" Water Pump Housing(after '88) .
607—Water Trip Spring (before '&3) ...................
607L--Long Water Trip Spring ...
608-—1-1/4" Cap W/Air Vent ................
609-—Cap W/rubber seat (before '88) ...
608-B9—1-1/2" Cap W/Rubber Seat aﬂer 88
610—Air Valve Float It .,
610-89—Air Valve Flow Kit (aﬂer 19&8)
611—Nylon Water Valve Seat ..
612—Ball Valve W/Brass Pin ...
613—Water Valve Spout ...............
614—Brass Alr Vent bafore '88 .........
616—#603 Cam Spring before 'aa
616S-#603 Cam Spring to use with GOSW
30—&0 Gal. Barrel Hoop (each).......
“332—Caulter Blade W/Bearing (147} ...
632-12--12" Coulter Blade with Hub ..
632-CT5—Coulter Blade Only for CT- 5
633—Coulter Blade Baaring .....................
633PS-Coulter Bearing Pipe Spacer ...
634—Cultivator Tooth Only

834U--Cuitivator U-bolt ..
635—Cult Red Gauge Wheel ctamp Only
637—Fiberglass Seat Bracket ..,
638—Jack for 600 & 80O ..
639—Packing Whee! W!Sprncket .
839L--Direct Drive Packing Wheel Usprodml
639W-—WIDE Packing Wheel W/Sprocket ...
638A—Adjustable Packing Wheel & Hub ...
639AH-—Ad]ustable Packing Wheel Hub Only ...
639AL—Adjustable Packing Wheel Only ...........
630WAL-Wide Ad|, Packing Wheel Only .........
639AHDD--Direct Drive Adj Hub Only .....coovien
640—Wide Plant Box (16") (each)............
640N—Narrow Plant Box (13%) (each) ...
641—Wide Plant Stand (each) ..........ccoervimins
641N—Narrow Plant Stand
B42—Plastic Cover for #805
643—Clamps for Row Knockers ...
65434 x 7--Clamp Comp. for 4 x 7 Row Knocker
643T--Clamp Complete for 2-1/2" Row Knocker
844—Coulter W/Yoke & Shank for CT-5 ..
645—Scalper Blade Only for CT-5 ..
645-CT5—Scalper Blade W/Shank Ior CT 5.
646—S5calper Blade ShanK tor CT-5 ..o
648—Seal Brace (prior to 1983)°
649R--Rear Shoe Brace for 395R
649F--Front Shoe Brace for 395R
6490--Diagonal Shoe Brace for 3958 ,.............
649DDR—Rear Shoe Brace for Double Disc ...,
654—604 Roller Assembly ......cccoveciiiiniiiinins
658--Row Kriocker Blade Only
659--0F 65 brackel only ..........ccicimiiimniianss
660--OF 64 bracket only ........
661--Latt Side AmM of OE 71 ...
662--Right Side Arm of QE 71 ...
663--Left Bracket for OE 78 .......
664--Right Bracket for OE 78 ...
665-Gauge Wheel ........ic e
688--Guage Wheel Rim Only .
B67-0E 62 Bracket Only .
668--B855 Barrel Mounting Halder oAb s s 4 LRt nddrad
669--B850 Barrel Mounting Holder .................i.
715--8/8" U-bolt for D.D. and mullers ................
720-3/8" Rect. Bend U-Bolt for water feeder ...
725—1/2" U-Balt for OE-78 Clamps & CulL .......
726—L. Seat Bracket (after 1983) ...
726U--1/2" U-bolt for toolbar clamps
727—1/2" U Bolt for L-Seat Bracket ..
735—4" U Bolt for 460N Clamp ...
740—7/8" U Bolt for A-Frames, 1000 8. 6000
Parts for 800 Frames
B30—Water Trap .. .
835—Axla Plate. ..o iinmniiiirreniss
B37—5/16" J-bolts for Barrel Straps ............c......
837L--5/16" Lg. J-Balt for foot rest & 80O ...........
BAB—LAIGD DOCAI | iisieieuprisissorsrissssonsasansasaniiing
B39—Large Tank COVEN .........vvirievniosiseitsne
B40—Plaslic Elbow-Water Gauge ,
841—Small Hose Clamp ........c.......
B842—Plastic Tube-Water Gauge ...........cccove.n,
43— RN PIn CHp it i it
Bdd—Hiteh Pin ..o
845—Large Hose Clamp ........
B46—Large Toolbar Clamp.....
847—Snap Ring for Jack ........
B48—Hitch ....... T T ne—_ N—
849—Complete Welded Frame ..
850—Rockshatt .. e
B851—Large Angle lfons
852—Lower Uft Arms ...
B853—Axle ..
854—Wheel Hub WfBearings ................
854B--Bearing Package for 800 Hub ..................
856--600 Gal. Saddlo for 804 frame ..................,
856 300—300 Gal. Poly Tank W/Fittings..........,
BS6B—Tank Straps f0r BOO'S .....c......oeoovevriivinn,
B857—3" x 8" Hydraulic Cylinder ...........cccoovon..

858—Hydraulic Hose Long-8' .........covvinniiint
859—Hydraulic Hose Short-7" .......coovvmemseinienins
BBO—7:80 X 15 THES vvviinriirisrssiisunmisasasssasinssass
B61—11.00 x 15 Tires .. .
B62—300 Gal, Poly Earr&l CWB{ ................
862-80—Cover for 60 Gal, Poly Barrel ..
863-60—Bottom of 80 Gal. Paly ...
B863—300 Gal. Poly Barrel Elortom Bushing ........
B64—300 Gal. Saddle for 806 Frame ..
B65—300 Gal, Saddle for BOO Frame ................
B866—500 Gal. Tank for BO4 Frame ......cv
B67--500 Gal. Saddle for 804 Framo .........
B68--Lynch Pin for Transport Bar ..............
869--Transport bar for B0 2 row frame......
880-Flotation Tire Hub Axle Sleeve
881--9/16 x 1-3/4 Wheel Stud ..
882--Bearings and Seals for Largn Hub
884--Hub only for Fiotation Tire ..
885--Outside Bearing Tightener ...
B886--Inside Bearing Tlghtane{
BA7--Bearing Sleeve Holder ...
Ba8--Floatation Tire Axle .. ¥ -
1000AL—Axle for #1000 - Leﬂ Slda .......
1000AR—Axle for #1000 - Right Side ..o,
1000B—Double Disc Bearing .........cevvicmrnannes
10000D—Disc Only for Double Disc before 1882
1000DDS—Double Disc Shoe widises ..............
1000DDSP--Poly Double Disc Shoe widiscs ...
1000DDSPK--Poly Kit for DD Shoe ... -
1000DDSPCMP--Paly Dauble Disc Compiula
w/braces and dirt shield ..
1000DDSCMP--Double Disc Compiam wmmmes
and dirt shield .. e " —_—
1000DDW-—Double DISG Wnsher et iy
1000FW—Double Disc Flange Waslwr .....
1000H—Double Disc Hub .. R
1000HC—~John Deere Disc Hub Cap e
1000JD--John Deere disc with hub ...................
1000SJD--Double disc shoe without JD discs ..
1000P—Single Thread Nipple ...
1000PF—Pianter Frama for #1000 ........ccoiienne
1000PS—3/4" Close NIPpIE ...ocvevreceeeneeneeresens
1000S—Double Disc Shoe L/ Disc before 1892
1000SS—Double Disc Shoe Spacer ...
1000VS—Water Valve Shut O ........couiininnes
Pockets
V-3-8-8-10~Pocket Complele W/Separating
Bar (Nylon Rollers)........civeesmrsessssmmsrsserins
V-3D--Pocket Complete Less Separating
Bar WiNylon Rollers .. ys
SP-6-8-10--Separating Bar {ar 5 B 10 or 12
Pocket Chain ..
CA:-6--6 Pocket Cha}n Cornpkste wMaler
CA-8--8 Pocket Chain Complate w/ water ..........
CA-10-10 Pocket Chain Complete wiwater .......
CA-12-12 Pocket Chain Complote wiwater .......
R-2--Nprne, Gripper for All R-2 Pockets .............
WF-Fasteners wiScrews for R-2 Pekts (pr) ...
D,6,8 or 10 R-2--Pckt Cpte. (ptlor o 1) ...........
24-R-2-Packet for 24 Pocket Bed Plantar .........
Changeover Kits From Chain To Disc
CDWO 8--8 Pocket Kit W/O Pockets ..
CDW B--8 Pocket Kit W/Pockels .. RN
CDWO 10--10 Pocket Kit WiO Pockals
CDW 10--10 Pocket Kit W/Pockels ...................
From Disc To Chain
DCW 8--8 Pockst Kit W/POCKBIS ........c.ccnmiienne
DCW 10--10 Pocket Kit W/Pockets ............c....,
MT A Frame Parts
MT AA--A Frame Top SPacer ,..........cccerinyenronns
MT AB-A Frame Right Upright....
MT AC--A Frame Laft Upright ..........
MT AE--A Frame Rigth Bracket .,
MT AF--A Frame Lefl Bracket.........
MY AG-CaE T PI. i siaiiirarin
MT AG2-Cat Il Pin (NS) ..c..ocvernn.




Page 4

4 x 7 DIRECT DRIVE FLOAT WHEEL FRONT HALF FLOAT WHEEL REAR HALF
CLAMPS OR TOOLBAR END OR UNIT END
-
 @hemeczstascas T - IS e——
" po s 522 3ga 521 26 181 521 27
40 - ll' o | 1.;[; Fng;
A — | 122 295 @fs 265
{” ? » 5 ] i ; ‘. )
" 740 || a9 186 260 -'iﬂ 4 328 328
: 416 - 1
() " o e
278 32 I a3 110 293 258

- 0 »
110203 256 [

Y
Rt & ' gss

120 a81
a X Q0 2 "
a3 120 i 43 260 386 0 232
- - 0 * Ao
a -—
230 82 7, 434 a8

MODEL #1000 FLOAT WHEEL
DIRECT DRIVE PARTS

3 14 i
15 ‘ 19
—————— (=} 1 (o] - ——
a73 246 438 ., 438 pg 24 204
381
E L E 4389 4-15_! 5
- o - (o] O = O
71524'3 18 438 19 438 293 g2 22 3g1 438 301

FLOAT WHEEL DIRECT DRIVE OPERATING INSTRUCTIONS

Make sure the Float Wheel has only 4 to 5 pounds of pressure in it during operation

Put the ptanting unit in the ground and make sure it1s running level with the soil. Then make sure your
toolbar is in the MIDDLE of the hiteh so the frame members #23 and #20 are STRAIGHT INLINE DO
NOT RUN THE FRONT FRAME, #20, UP as thus will take weight oft from the wheel For toclbars that

are not adjustable for height or for units with ovarsized wheels, you may have to use the lower holes ore .~
the front clamp plates to get thie frame to run straight

The hitch and wheel will float freely and sense uneven soll conditions if set up properly. DO'NOT
TIGHTEN LIFT CHAINS. They must be loose when planting. I you cannot Tift the units high enough,
raise the lower arms on your tracior by cranking tham up. Do not ighten the chains

For some unusual spacings, you may have 1o use ar extra link or two in the drive chains
If you need extra weight on the back of the unit, use our optional OE 73 weight bracket



PLANTER UNIT PARTS Page 5

385 R

395

NO. 33 PEAT
POT UNIT PARTS

484 485

CT-5 PARTS

395-CTSSP 395-CTH Complete

646 Shank Only

644 Complete
Coulter & Shank




Page 6

PLANT SPACING INFORMATION

CHAIN SPACING CHART FOR REG. UNITS DISC SPACING CHART !
Mo of feeth in sprochel 1 8 9 10 11 No. of teeth on sprocket | 7 [ [l 10 n_ |~
No. of pockels on chain | SETS SETS SETS SETS SETS No. of pockets on disc | SETS SETS SETS SETS
10 POCKETS 12" 14" 16" : 20" e 3 Pk 5 Bt o |
TS 301“;‘"‘ 3 f;f”‘ ““;aff‘“ "52’2 2o 5[;:'3'“ ¥500 U8 1005 unts oy | S08cm | Basem | rezem | 88am | 10 t6en:
i 4064cm | 4572cm | 508em | 59 88cm | 60 96em Ceind s TN 2 o S S
5 POCKETS 20" T Tl % 28 FE0DU & 1005 Units only | 7.62cm B B%m 10 16cm | 1143m 12 7em
50B8cm | 55 8%m | 6096cm | 66.04cm | 71 12¢m 1672 Pockets 4 L 5" S 6
5 POCRETS 240 erl 37 T3 A #5000 & 1005 unis only | 10 16em: | 11 4%em. | 12%m | 1397cm | 15 24cm
60.96em | 7012em | 81.28em | 91 4dem | 101 fem 122 Pockets Ay 5 5 & B
A POCKETS 32" 5 AD" 4" 48" {Dptiona) 11 4%em 12 Tam 1397em | 15 24em 16516m
Bl 28¢ 91 44cm | 1006cm | 111.76em | 121.92cm 10.V-3 Pockioty 57 Bl 7 ™ B
TPOCKETS 40" Ty 43" 52" 56" (Standard) 1397em | 15875m | 17.78em | 19885%m | 21 50em
100 6cm | 11).76cm | 121 92em | 132 Oficm | 142 24em B3 Focknts i ™ BV v o
Z POCRETS TN 7 5 ! 95" 17 9 685er 0 25 den
162 S6em | 182 B8cm | 203.2cm |223 52¢m | 243 8dem ardud) "FIoey 18800 L 21otan | E)iSen | etn
6N Pockets a9 10 13 12 13
Use for Models 122, 22, 22C, 222, 33, 300, 600 and CT 5. {Specil Order) 2edbem: | eSdom | 279dem | 304Bom | 33 02cm
5. Pockits T 12y 14 150 [P
T T (Standard) 219scm | 3t 7%m | 3556em | 3937%em | 4318em
CING C P ™ m— 5 = =
DIRECT DRIVE 1000 UNIT WITH 12 POCKET CHAIN 493 Pockits Ja 15%2 u 18Y: a0
Sprochaion Sprockal on Numbaer of Testh on 5 kel on Unit (5!.1“1!]1‘3} 35 Skiom 39 3ecan 4338cm 4G50cm X fem
OUTSIDE ot INSIDE of e IV Pochkets 18 20 22 L] b7}
| dactahalt Jackahan t - 'r- = '. "° ': (Order 6 pockot tac] | 45 T2om 50 Bem 5588cm | 60 BGcm | 6B Odom
! " 15;“- |il":em mglcm Fi ;(m 2R
; 7 T T R N A Use for Models 122, 22, 22C, 222, 33, 300, 600, SU 3, 100,
10%° 7% " e 16" 500 and 525.
= ¥ Mrem | 317em | 38%5em | mvem 406 e
1 9% | i %"
’ z mien | siim | wiem | otem | iren Chain Assembly Layout Instructions
° i A o B (P R B 12 Pocke! Chains have 2 Plain Links between attachment links,
n 7 stiem | assem  Spacings shove 187, Usa 6 pockels making a total of 36 links including the attachment links.
Dauble niry ol ihe sbove snscings by Using every omner pocksl (6 peckar). SP-10 spacers, 3-1/2" leng, are used on this chain and the

Maks gurs HITCH and UNIT are level o paralied 1o the ground when plenling.

376S spring, 1" leng, on upper conveyor bolts,

10 Pocket Chains have 2 Plain Links between attachment links,
making a total of 30 Links including the attachment links. ™~
SP-10 Spacers, 3-1/2" long, are used on this chain and the
376S springs, 1" long; on upper conveyor bolts.

8 Pockel Chains have 3 Plain links between attachmant links,

V43 POCKETS making a total of 32 links including the attachment links. SP-8

; spacers, 4-1/4" long, are used on this chain and the 376
V ! L springs, 2" long, on upper conveyor bolts,
m [l'."

6 Pocket Chains have 4 Plain Links batween attachment links,

making a total of 30 links including the attachment links. SP-6

spacers, 5-3/8" lang, are used on this chain and the 3765
springs, 1" long, on the upper conveyor bolts,

5 Pocket Chains are the same as 10 pockel with every
other pocket removed (Spacers nol required).

4 Pocket Chains are the same as 8 pocket with every
other pockel removed (Spacers not required).

For units prior to 1980,

- —  $a452
——— | as1
411 |
ﬁ“’ ' STRAWBERRY
R 2 Type Pockets EXTENSIONS
R S +Specify Number of Pocket on Unit. For units after 1990 adjust =

-D_R-?.. ?R-z. lsgh'lz, 10R-2, were used on packing wheel axles uplo
units prior to . lower pockets in ground,
*16R-2, 20R-2, 24R-2 are currently used 482 POCKET g g

s T w2 on Model 500 & 525 Bed Planter Units, EXTENSION



e

OE 65 4000 or OE 65 6000 OE 65 or OE 64 Page 7
P j e j
715
25% 128
[—
s — =
~ 83212
260 128
N s
QO ——
565 132 659 5 650
N S
OE 66T orOE664 x7 OE 71
R : . :”5 > "o m
- 1| /"
6434 %7
' o 661 662
858 “ 76y 260 "
AARCE
OE 78 OE 61

2560
' .
W | <
725 260 pos
s O

664

B855 or B850




Model 800 Model 800 Parts Page 8
Plastic Tank Steel Tank

O

e, . = { [ ] -

1

-l I 3 835
846 871 : ’ i 842 )

| ¥
ﬂ ’ 400-36 gq0 841 843 844

RIS

8004 Wheel Hub & Axle Assembly

General Operating and Maintenance Instructions

(Detailed Operating Instruction Manual is available)
REGULATING PLANT SETTING DEPTH: All new operators should tike care 1o see that the plants are placed well down in the pockets so that the plant is held
firmly. The depth for setting of plants can be regulated by the distance that root is extended out of the pocket. CHAIN UNITS: Make sure the upper conveyor
sprocket isn't over tightened, causing the chain 1o become stretched between the upper and lower sprockets. This will put unnecessary friction on the unit perhups
causing the packing wheels 1o slip on rear drive units. Tighten the wing nuts equally so the chain uns level, ADJUSTING AND SETTING SHOE: Whenever any
adjustment 15 made, be sure 1o get the shoe directly square and straight in front of the opening of the wheels so the pockets travel through the middle of the shoe. The
shoe can be adjusted ahead or back with brace fastened on the right side of the unit frame. In loose, dry soil, the shoe should be set back and closer to the packing
wheels of ahead and away from the packing wheels in heavy, wet soil. KEEP SHOE CLEAN at all times, Don't allow soil to build up on sides or trash in front of the
shioe as this will cause the shoe to make o wider furrow, and the packing wheels will be unable to bring the soil back in around the plants, [tmay be necessary to add a
coulier 1o the unit to cut this trash if it's & problem. Also, muke sure the soil is worked decper than the penetrating depth of the shoe. Hard pan sail under the shoe will
cause the unit to nide up and lose its truction. CAUTION: PULL UNIT FORWARD ONLY. Backing up causes dumage to pockets and can plug shoe up with dint.
ADJUSTING WATER VALVE: 'This valve has a ball check wripped from below. The reservoir allows water supply 10 build up berween plants. “There is an
automnatic float in the top of this reservoir o close when filled. This air allows water to drop quickly as it is tripped by each plant. The AMOUNT OF WATER IS
CONTROLLED BY SIMPLY ADIUSTING THE BALL VALVE to regulate the amount of water you want by euch plant. Be careful, too much water in dry fluffy soil
cun cause the plant to float 1o the top of the furrow. "The rocker arm and cam which is bolted onto frame of planter for tripping valve has a slot in it for adjusting timing
of water. When rocker is moved up, the water will trip sooner. When moved down, it will trip later. AIR VALVE FLOAT: Once cach season the cap at the top of
valve should be removed t check condition of the air valve float. This small ball cin be floated to the top with water or pulled out with a picce of wire for inspection.
This float is the sceret of this valve. It and the rubber at the top should be replaced if not in good condition. INSTALLING NEW BOTTOM CHECK BALL:
Remove the valve from planter. Then remove bottom spout and the adjustable slide on trip rod. Unscrew plastic seat form tee. New ball check with stem can then be
casily inserted. (Leave 1/16” space between brass but and trip row.) MAKE SURL THE WATER IS DRAINED OUT OF THE VALVE AT THE END OF EACH
SEASON OR 1T WILL FREEZE AND DESTROY THE INSIDE OF THE VALVE.

SAFETY PRECAUTIONS

1. MakKe sure your tractor Is stopped and in neutral with the transplanter 5. Never leave transplanter in the ralsed position.
lowared to the ground before gating on or off the unit.

6. Keep all shields and guards in place when operaling the transplanter,
2. No oparator should be on the unit as it is raised or lowered,

7. Never attempt repairs or maintenance while the transplanter is in motion.
3. No operator is allowed on the transplanter duning transporting of unit 1o or

from the lield. 8. Follow all satety instructions supplied by the tractor manulacturer o

which the transplanters are mounted.
4. All operators must be seated before movement begins and remain seated
until the unit is complately stopped. o

Mechanical Transplanter Co.

1150 Central Avenue * Holland, MI 49423
Phone: 616-396-8738 ¢ Fax: 616-396-3619



